Wendover Drinking Water System

Waterworks # 260004293
System Category — Large Municipal Residential

Annual Water Report

Prepared For:
The Corporation of the Township of Alfred & Plantagenet

Reporting Period of January 15t — December 315t2022
Issued: January 26, 2023

Revision: O

Operating Authority:

OCWA

/~\ ONTARIO CLEAN WATER AGENCY

== AGENCE ONTARIENME DES EAUX

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11
and Schedule 22



Ontario Clean Water Agency — Wendover Drinking Water System — 2022 Annual Water Reports

Table of Contents

ANNUAL Water REPOIT....cccuiieeiitenieteeerteeneetenierensereesserensesesssesssssessasssssssessnssessasesssssessasssssnne 1
Report Availability ........cccceiiiiiiiiiiiiiiiiiiiiinrcnnr s s e s e s s s s s naes 1
Compliance RePOrt Card ......c.cceiiireeiiiiiinniiiiiinniiiiiiniiinemsiiieesiiiesssimsssstmessssssassssns 1
System Process DesCription.......cicciiieiiiiiiiineiiiiiiiiiiiiiiiisiireiiineirseisssisssssrssssssassnes 1
RAW SOUFCE ..ttt ettt e sttt e e sttt e e s me et e e s m et e e e s me e e e s sameeeeesmneeeesannneessanreeeesans 1
TrEATMENT ... e e e e e 2
Treatment Chemicals used during the reporting YEar: ......cceeviiiiie e e et e e e 2

D1 g o TU 1] o F TSRO TRR PPN 2
SUMMaAry of NON-COMPIIANCE.....cccuuiiieeiirieniiiteierteniereeeeteeertennerresserensesessserensesesssesesssesensesses 2
Adverse Water QUality INCIAENTS.......uuiii i e rre e e e ere e e e e rre e e e s aaee e e eanees 2
NON-COMPIIBNCE ..ttiiiiiiiie ettt e e et e e eetta e e e seataeeesastaeeesastaaeesantaeeesastaeeesastaeessantaneesasseneennns 2
Non-Compliance Identified in @ Ministry INSPeCLION:........ccviii i e 2
FIOWS ..ttt s e s s s aa s s s s s s s e e s e s s s s s s s s s e e s e anaasssssssesnenennns 3
RAW WAtEE FIOWS ...ttt ettt ettt et e sttt e st e s me e e sabe e s be e e s teesneeesaneesareesneeesareeennes 3
Total MoNthly FIOWS (M3/d).c..uiiiiieiiiecieeieeee ettt ettt et e st e e tb e e s aae e bae e aeeebaeesaeebaeeseeesaeensneenes 3
Treated Water FIOWS ...c..cooiiiieeiee ettt sttt sttt e s s sane e 4

Y Fo] N YAV 2= =T oYU RPN 4
ANNUal Total FIOW COMPATISON ....uuviiiiiieiiciiiiiee ettt e e e e ettt e e e e e e sbbar e e e e e e eeenaataeeeaeeseaassbeseaaeseasnnsbaseaaaeanas 5
Regulatory Sample ReSults SUMMATKY .....cieeeiieeieieenerieeertenereeneerenneeeessesenssessssesssssesssssessnnens 5
Y ol ge oY fo] foT={Tor= 1 BN =T d 1 V=S UTUPNS 5
(0] oY= =Y o o F= 1 I IC=T o [ =TSSR 5
[alel = T T Toll - 1= 1 a1 (=T S PPP PP PSP P PP PPUPPPPPPPPPPPPN 6
SCREAUIE 15 SAMPIINEG: ceeieiiieeieee et e e e e e e te e e e e e e eesbbeaeeeeeeesabaaaeaaaeeesasssbaassaeesaasssaeseaeesanannrens 7
(017 - LoV [ol o= | = <L (=] T 7
Fi¥o o T u oY o b= 1 Y=L Yo [T PSSP 8
Major Maintenance SUMMACY.......ccciiieiiieeiiiieiiiieiiieeiiiseiimssisisasismsssisssisrsssssrssssssssssssnssss 9
Water Treatment Plant Maint@NanCe ........eeoiuiiiiiieiie ettt s et e e e sane s 9
DistribUtioN MainteNaNCe. ... ..ei ittt st et e s b e e s ar e e sb e e s nee e sareeeanes 9

Appendix A - WTRS Data and Submission Confirmation........c.ccccerveuiiieniiieiiieicrieencrenennene. A



Ontario Clean Water Agency — Wendover Drinking Water System — 2022 Annual Water Reports
Rev. 0 Issued: January 26, 2023 Page |1

Report Availability

This system serves less than 10,000 residents. The annual reports will be made available publically to
residents of The Corporation of the Township of Alfred & Plantagenet. Notification should be made
available on the municipal website and copies provided free of charge if requested at the Municipal
Office located at 205 Old Highway 17 PO. Box 350 Plantagenet ON KOB 1LO.

Compliance Report Card

Compliance Event # of Events

1 — On-site Inspection completed on October 7, 2022
Ministry of Environment Inspections
No issues Identified

Ministry of Labour Inspections 0

Off-Site Plan Audit — 1 OFI
QEMS External Audit
On-Site Re-Accreditation Audit - O Issues Identified

AWQI’s/BWA 1 — Sodium Exceedance
Non-Compliance 0
Community Complaints 0
Spills 0
Watermain Breaks & Repairs 0

System Process Description

Raw Source

Raw water source for the Wendover Drinking Water System is the Ottawa River as per Permit to Take
Water #96-P-4096. Raw water intake consists of a 195 m long x 200 mm diameter long polyethylene
pipe Intake end is equipped with coarse mesh screen. Piping from the high lift pumps provided to
facilitate intake flushing. The low lift pumping station located on du Quai Ave. is equipped with three (3)
horizontal centrifugal pumps (two duty, one standby), each rated at 10.5 L/s at 21 m Total Dynamic
Head (TDH). A 200 mm diameter raw water transmission line from the low lift pumping station conveys
raw water to the water treatment plant




Ontario Clean Water Agency — Wendover Drinking Water System — 2022 Annual Water Reports

Rev. 0

Issued: January 26, 2023

Page |2

Treatment

The Wendover Drinking Water System is a surface water treatment facility, rated at a maximum daily
flow of 1806 m3/day for raw water higher than 1 degree Celsius and 1517 m3/day for raw water
temperatures below 1 degree Celsius. The water treatment plant consists of the following components:
a dual train packaged conventional filtration plant consisting of in-line mixing, coagulation, flocculation,
sedimentation and filtration. Disinfection is achieved by chlorination and pH control by soda ash.

Treatment Chemicals used during the reporting year:

Chemical Name Use Supplier
Soda Ash pH adjustments Univar
Aluminium Hydroxide Sulphate (PAS-08) Coagulant Kemira
Polymer - Norfloc 127H previously called .

Magnafloc LT27AG Flocculation Agent BASF
Sodium Hypochlorite Post Disinfection UBA

Distribution

Water is pumped by two (2) vertical turbine high lift pumps (one duty; one standby) each rated at
19.5 L/s at 50 m TDH to the elevated storage tank with a capacity of 1940m3. Water is then conveyed to

the village of Wendover.

Summary of Non-Compliance

Adverse Water Quality Incidents

Date AWQI # Parameter (\::gh;f) (:::'/'t) Legislation
September 19 . 24.2
! 16003 Sodium 20 169/03
2022 23.1 /
Non-Compliance
duration of the
Legislation requirement(s) system failed to meet failure Corrective Action Status

(i.e. date(s))

There were no non-compliance issues reported during the reporting period.

Non-Compliance ldentified in a Ministry Inspection:

Legislation requirement(s) system failed to meet

duration of the
failure
(i.e. date(s))

Corrective Action

Status

There were no non-compliance issues identified during the reporting period.




Ontario Clean Water Agency — Wendover Drinking Water System — 2022 Annual Water Reports

Rev. 0 Issued: January 26, 2023 Page |3

Flows

Having a 2022 annual average day flow of 471 m3/day, with respect to treated water, the Wendover
Drinking Water System is operating at less than one third of its rated capacity.

Raw Water Flows

The Raw Water flows are regulated under the Permit to Take Water Ontario Regulation 387/04. Water
Taking and Transfers requires all water takers to report daily water taking amounts to the Water Taking
Reporting System (WTRS) electronic database. 2022 Raw Flow Data was submitted to the Ministry
electronically under permit #96-P-4096. The confirmation and a copy of the data that was submitted
are attached in Appendix B.

Total Monthly Flows (m3/d)
Max Allowable PTTW 1806 m3/d

2000
1800 & 4 4 4 4 *—
1600
1400
1200
1000
800 /.\./.\
600 g - > \I*.;._dz._
400 — —
200
0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
== Max Allowable (m3/d) | 1806 | 1806 | 1806 | 1806 | 1806 | 1806 | 1806 | 1806 | 1806 | 1806 | 1806 | 1806
== Max Flow (m3/d) 544 | 499 | 529 | 498 | 753 | 700 | 905 | 634 | 534 | 581 | 668 | 622
Avg Flow (m3/d) 444 | 430 | 437 | 424 | 556 | 509 | 585 | 502 | 454 | 440 | 436 | 439




Ontario Clean Water Agency — Wendover Drinking Water System — 2022 Annual Water Reports

Rev. 0 Issued: January 26, 2023 Page |4
Monthly Rated Flows (L/s)
Max allowable rate - PTTW 22.68 L/sec
25
4 4 4 4 4
20
15
10
0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
=¢=Max Allowable Rate (L/sec)|22.68|22.68(22.68/|22.68|22.68|22.68|22.68(22.68(22.68|22.68|22.68/|22.68
== Max Rate (L/sec) 5.14 1498 |5.05(4.91|6.46|5.89(6.77|5.80|5.25|5.10 | 5.04 | 5.08

Treated Water Flows

The Treated Water flows are regulated under the Municipal Drinking Water Licence Number: 169-102

Issue Number: 2

Monthly Rated Flows

Rated Capacity — MDWL WTP 1806 m3/d for raw water temperature >1°C
1517 m3/d for raw water temperature <1°C

2000
1800
1600
1400
1200
1000
800
600
400
200
0

Jan

Feb

Mar

Apr

May

Jun

Jul

Aug

Sep

Oct

Nov

Dec

=¢=Rated Capacity (m3/d)

1806

1806

1806

1806

1806

1806

1806

1806

1806

1806

1806

1806

== Max Daily Flow (m3/d)

492

439

515

512

665

640

843

575

491

488

643

613

AvgDaily Flow (m3/d)

407

396

413

414

520

473

547

464

415

408

407

409




Ontario Clean Water Agency — Wendover Drinking Water System — 2022 Annual Water Reports

Rev. 0 Issued: January 26, 2023 Page |5
Annual Total Flow Comparison
Total Annual m3
200000
180000
160000
140000
120000
100000
80000
60000
40000
20000
0
2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022
|lTota| Flow (m3)|147882|152605|153709 161417 (150605138028 |153932|151349 183874180237 (159491
Regulatory Sample Results Summary
Microbiological Testing
No. of Samples | Range of E.Coli Results | Range of Total Coliform Range of HPC Results
Collected Results
Min Max Min Max Min Max
Raw Water 52 0 63 4 3600
Treated Water 52 0 0 0 0 <2 2
Distribution Water 156 0 0 0 0 <2 8
Operational Testing
No. of Range of Results
Samples Minimum Maximum
Collected
Turbidity, In-House (NTU) — RW 184 2.3 10.4
Turbidity, In-House (NTU) - TW 249 0.04 0.18
Turbidity, On-Line (NTU) — Filter #1 8760 0.01 0.3
Turbidity, On-Line (NTU) — Filter #2 8760 0.01 0.42
Free Chlorine Residual, On-Line (mg/L) — TW 8760 0.73 3.15
Free Chlorine Residual, On-Line (mg/L) — DW 8760 0.80 2.99

NOTE: spikes recorded by on-line instrumentation were a result of air bubbles and various
maintenance/calibration activities. All spikes are reviewed for compliance with O.Reg 170/03




Ontario Clean Water Agency — Wendover Drinking Water System — 2022 Annual Water Reports
Issued: January 26, 2023

Rev. 0

Page |6

Inorganic Parameters

These parameters are tested as a requirement under 170/03. Sodium and Fluoride are required to be
tested every 5 years. Nitrate and Nitrite are tested quarterly and the metals are tested annually as
required under 170/03. In the event any of the parameters exceed half of the maximum allowable
concentration the parameter is required to be sampled quarterly.
e MAC = Maximum Allowable Concentration as per O.Reg 169/03
e BDL = Below the laboratory detection level

ouimega | SmeleResuit | mac | —Ehb TR
Treated Water
Antimony: Sb (ug/L) - TW 2022/09/15 <MDLO0.1 6.0 No No
Arsenic: As (ug/L) - TW 2022/09/15 0.2 25.0 No No
Barium: Ba (ug/L) - TW 2022/09/15 10.0 1000.0 No No
Boron: B (ug/L) - TW 2022/09/15 <MDL 5.0 5000.0 No No
Cadmium: Cd (ug/L) - TW 2022/09/15 <MDL 0.01 5.0 No No
Chromium: Cr (ug/L) - TW 2022/09/15 <MDL 2.0 50.0 No No
Mercury: Hg (ug/L) - TW 2022/09/15 <MDL 0.02 1.0 No No
Selenium: Se (ug/L) - TW 2022/09/15 <MDL 1.0 50.0 No No
Uranium: U (ug/L) - TW 2022/09/15 <MDL 0.05 20.0 No No
Additional Inorganics
Fluoride (mg/L) -TW 2019/01/17 <0.1 1.5 No No
Nitrite (mg/L) - TW 2022/01/10 <MDL 0.1 1.0 No No
Nitrite (mg/L) - TW 2022/04/04 <MDLO0.1 1.0 No No
Nitrite (mg/L) - TW 2022/07/04 <MDLO0.1 1.0 No No
Nitrite (mg/L) - TW 2022/10/11 0.1 1.0 No No
Nitrate (mg/L) - TW 2022/01/10 0.3 10.0 No No
Nitrate (mg/L) - TW 2022/04/04 0.4 10.0 No No
Nitrate (mg/L) - TW 2022/07/04 0.2 10.0 No No
Nitrate (mg/L) - TW 2022/10/11 0.2 10.0 No No
Sodium: Na (mg/L) - TW 2022/09/15 24.20 20* N/A N/A
Sodium: Na (mg/L) - TW 2022/09/20 23.10 20* N/A N/A

*There is no "MAC" for Sodium. The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical Officer of